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22.23x1829x 6096 4 1,846 | R42930 FB72138101 T Q4256|5715 27 u L|1.674) 357 |1341| 137 | 27 3 g9 o4 0 181 2 19133
P |1,747] 367 |1,330] 123 | 25 3 8 w7 0 19 2 20 | 3
22.23 X 1829% 8096 il 1846 | R42830 FB72133102 T 4256|5715 27 U L |1,674] 357 | 1,341 137 | 27 3 9 7% 0 9] 2 191 33
P |1,747| 367 |1,330] 123 | 25 S 8 771 0 ig] 2 |2 ]| 3
2223 %1828 x 8096 1 1.946 | R42030 FB72138103 TJ4256| 5715 27 U L 1,674 7 |1.341] 137 | 27 3 9 76 0 19 2 19| 33
P |1,747] 367 |1.330] 123| 25 3 8 77 0 19 2 20| 32
22.23x1829x 6096 1 1,846 | R4290 FBr2138104 T 4256|5715 27 u L |1.674] 357 |1.341| 137 | 27 3 9 76 0 19 2 19| &3
P |1,747| 367 |1330| 123 | 25 3 8 7] 0 18| 2|20 3
22.23x1829x 6006 1 1846 | R42930 F872138105 T4256]|5718]) 27 U L [1,674] 357 |1.341| 137 | 27 3 9 %] 0 18] 2 181 38
P |1,747] 367 |1,330] 123 | 25 3 8 77 0 19 2 20 | 32
22 23 x 1829 x 6096 1 1,946 | R4290 72138202 Tl4256]| 5715 27 U L | 1,674] 367 | 1,341 137 | 27 3 g 76 0 19 2 19133
P |1,747| 367 [1,330] 123 | 25 3 8 77 0 8] 2 | 20| 3
22.23 %1829 x 8006 1 1,846 | R42330 FB72138203 T 4256|5716 27 U L |1,674] 357 |1.341] 137 | 27 3 g 76 0 i8] 2 19 ] 33
P |1,747] 367 |1,330| 123 | 25 3 8 77 0 19 2 20 | 32
22.23 x 1829 x 6086 1 1,946 | R42030 872138204 T]4258|571.5| 27 U L |1,674] 357 |1,341| 137 | 27 3 9 76 0 19 2 191 33
P 11,747) 37 ]1,330] 123 2 3 8 77 0 19 2 20 | 32
g e, B:Bottom
irection:Transverse, Gauge length:200mm {Rectanguiar), YP Mtd : 2 (0.2% off~set),5 (0.5% undericad), U (Upper vield point), L {Lower yieid point)
N on — P:Product analysis, L:Ladle analysis
©
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+ The plate is fully kilied and fine grained steel. Basic oxygen process and Vacuum degassing process were appiied.* This Test Certificate is issued in accordance with EN 10204 Type 3.1
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WE HERERY CERTIFY THAT THE MATERAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ABOVE SPECIFICATION AND THE REQUREMENTS
IChie! OF Qualty Assuranos Team
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* This Ml Test Certificets is a copy that has been printed from original slectronic documant{with dioital sighing}.

You are able to check an original slectronic document at hyundatsteel's customer portal( hitpl//smbyundai-ziael.com/cs/cm/logindspl # QRcode scanner App | GReal’
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Commodity HEIRO SiEsk Customer Certificate No.
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2223 %1829 % 6096 1 1,946 | R42930 FB72138206 | T | 4256 5715] 27 U fulera| ss713a| 37| o7 sl e || o]ie]2]19]|3
) p|1,747] 367|133 1283 25| 3 | 8 | 77| 0| 19| 2 | 20| 3
22 23 %1829 % 6096 1 1946 | R42030 FB72138302 | 7| 4256|571.5| 27 U | L|1era| 357 |13a1| 137 27| 3| 9| 7 oft9] 2]|19]83
p 1,747 7 |1330] 123 25| 3| 8| 77| 0|19 2]20]3
22.23x1829% 6006 1 1946 | R42930 | FB72138303 | T | 425.6|5715| 27 u jLlealdr|tsa|1er| vl s s || o199 2]19]33
P 1,747 37 |1330|123| 25| 3 | 8 | 77| 0 | 19| 2 | 20| &
2223 x 1829 X 6096 1 1946 | R42030 FBr2138304 | T | 4256 571.5| 27 U | L|1e7al 57 |13at|1ar| o7 | 3l g || o]19] 2]19]3
p (1747 7 |1330| 128 5| 3| 8| 77| 0|19 2]|20|3R
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2223 x1829x 8096 1 1946 | R42830 FRI2138306 | T | 4256 5715| 27 U fu|remn|ss7|i3afwar| v 3|l o |w]oft9] 2 ([19]33
pl1747] 367 |1330| 123| 25| 3| 8| 7| 0 |19] 2 |20 ]| 3R
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dle, B:Bottom
verse, cm:mm 52&; 200mm {Rectangular), YP Mtd @ 2 (0.2% off-set),5 (0.

M- 0Oz

5% underioad), U (Upper

t}, L {Lower yield point)

~ The plate is fully kited and fine grained steel. Basic oxygen process and Vacuum degassing process were applied.+ This

Test Certificate is issued in accordance with EN 10204 Type 3.1
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WE HEREBY CERATIFY THAT THE MATERAL HAS BEEN MADE AND TESTED N ACOORDANCE WITH THE ABOVE SPECFICATION AND THE REQUIREMENTS

it S. 8.

Chief Of Qualty Assurance Team
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